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Test Report
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Report No. ROCKB202003004-2
7 i A4 R A SR 3EEL MB0O
Product Name Graphite Packing M800
AL A T 3 8 3 A TR A ) ==
Customer Zhejiang Magpie Sealing Element Co., Ltd. S\
T L T K L AL a0 & \e\
ZeFE A sk No.9 Xiezhai Alley, Puyi Village, Oubei Street, N
Customer’s Address Yongjia County, Wenzhou City, Zhejiang Province
IR 4h H 3 2021 48 H 21 H
Date Started August 21, 2021
A6 £ o H 1 2021 4 8 }§ 27 H
Date Finished August 27, 2021
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Rock« Laboratory 1% % Report No.: ROCKB202003004-2

7B Statement

. RIS BT E A A R RS R, KRR TR & R AR AR S
WL HE REFEA . HEAST T

The report is invalid without “Dedicated Inspection & Testing Stamp” on report cover and

e

cross pages and on conclusion, or without signature of reviewer and approver.

W& WX

Report is invalid if altered.

AAF I ERME 0, EAHROEEE. FRE B, BTXEUESEZLH.
GROPNEREY (ECE: P R R R PR

“The company is only responsible for the original report. Any form of copy, fax, photocopy,

ool

it

electronic texts can only be regarded as reference. Editing or partial copy by any party is
not allowed.

AeA AT HAE, RERUHR S OURHE R RE B 13T, ZEFC AL dh AR FE M AR S BERHE LS
e

Company is not responsible for sampling, therefore the report is only responsible for

g

submitted sample. Customer shall be responsible for the representativity of submitted
sample and the authenticity of submitted documents.
FAL AR EE R, REFAREREZ BiER=1 H v Rl 5 Ao 5 357 5 .

If customer has any objection to report, written application shall be raised by customer

un

within 30 days after the issue of report.
AN FAMATEEHRE . FUCHARREES. RUTRAFLSTASEIRRMNE
ERRES, FBITER.

Company doesn’t have the obligation to repeat testing when testing doesn’t have

o

repeatability, or samples are not stable during objection period, or sample is used up.
AAFABFEPBLEMERANL S ROELER. BRXHMELBES, ZEL
AR B A .

Company promises all commercial information, technical document or trade secret related

e

to testing shall be protected, and all documents, samples and data shall be properly handled.

M iRHhE: WA M Tk 3 BB E A — Tk X

Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
HE B 44D Post code: 325000

B A HE Tel.:  0577-6708 7799

f&  HE Fax: 0577-6708 7799

BE 48 E-mail: rock@rock-lab.cn

B Ht Web: www.rock-lab.cn
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Rock«Laboratory

7

HOEME iR % {5 . Fugitive Emissions Test Information

'; Report No.: ROCKB202003004-2

BORHT K WL E RS & B IR A A
Manufacturer Zhejiang Magpie Sealing Element Co., Ltd.
din AR A AR, e R 3 e
HRH A : . ] o) :
Beacririin Graphite packing/ 2 nos. of braided graphite rings with
s metal-wire-reinforced, 3 nos. of die-formed graphite rings
HURM AR £158 HORL A 5 TS
Material Graphite Model No.
iz 3 5 A T PR = i B 7 A B R
Stem Motion Rising New or Current Product New Product
TR J ,%—Q S 2021.08.20
Selected by Manufacturer Collected Date
PR FERORE SCF
4 ROCKP202003004-2 i 7
Sample No. Sample status Intact
: LSRR IARN -
K5t e WAFERZ (mm)
Sealing Performance ! 11.05
Test Item Stem Diameter
Test
SRR RS (mm*mm) 5Ty 5 OB} o 0 R~ 58"
Cross Section Dimensions ST Packing Gland Bolt Dia.
BRLEENZE (mm) e BURHEESME (mm) (4%
Packing Gland 1D - Packing Gland OD .
REHFERE (Nm) | RO,
BRFHRERR (%) : Nut 1
: 9.7% Recommended Gland
Packing Compression ! | EE} 2
Tightening Torque 20
Nut 2
PUBR TR 2F 5 4 1510 % AT BB ;
No. of Mechanical Cycles - No. of Thermal Cycles 5
HORHE B ) C 58 BAI AU
BAREES (barg) ik TEIR ¥ s
Maximum Test Pressure r Mechanical Cycles prior
to Re-adjustment
iﬁﬁ&ﬁﬁ-/ﬁ%/}?ﬂ% 'I'herm(-).l*'isher Scientific / BRI A 99.0%, ik
eakage Detector Brand/ I'VA-2020 / Test Medium 99.9% Methane
Model/ Serial Number 202017032075

RE KR
Test Basis

API 622-2018 55 = AR sk 2 R |1 s ok stk vt s A 04 >G5 ) S D0
API 622-2018 Third Edition, Type Testing of Process Valve Packing
for Fugitive Emissions, Sec.4

SR % 2 AR R bk

Test Facility

ot [ W VL4 7K St EL R A GEE AN — Db DX e A R | ) A ) 92 6 58
ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia,

Zhejiang,PRC

HHEIECE Packing Configuration:

7t Split
2 Braided
il Die-formed

7 231 HE] Square ring shape

7 s 228 B 1S 9% Wire or other reinforeement
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#1245 4i ' Report No.: ROCKB202003004-2

A5G 1C F Testing Data
_ HRVEERRE | WERR e Hi5t
: AR . Gland Nut Torque q
A B Static Lesk Stuffing Box Flow Line (Kimy) Evaluation
Test Segment (ppmv) Temperature Temperature WA 1 W 2
(G0D)] £'e)
Nut 1 Nut 2
0.2 RT RT 20.3 20.5 4 H PASS
1K Dayl .
3 Ambient 0.2 RT RT - : £ k% PASS
0-150 PXHESR 0.4 RT RT = - 4 F% PASS
0-150 cycles 0.4 RT RT - . 1% PASS
P=414 barg
0.2 260 260 - - &% PASS
i Elevated 0.3 260 260 = = % PASS
151-300 JXIEER = %
151.300 cycles 0.2 260 260 = = &k PASS
P=41.4 barg 0.1 260 260 L = f}fﬁi‘ PASS
2% 1.6 RT RT - % &k PASS
2 K Day2
298 Ambient 2.3 RT RT 2 - 4% PASS
301-450 K EER 2.3 RT RT - - &% PASS
30]-450 Cycles 2.1 RT RT 4 " . PAS 3
P=41.4 barg P PASS
0.4 261 260 : - £t PASS
%2 K Day 2 -
EiE Elevated 0.6 261 260 - - &K% PASS
451-600 KAHER 1.0 261 260 = - k% PASS
451-600 cycles 12 261 260 ; ; M PASS
P=41.4 barg
" 0.7 RT RT 4 - & 4% PASS
Day 3
238 Ambient 2.3 RT RT . . &% PASS
601-750 IXEEH 5.3 RT RT - - # % PASS
601-750 cycles 5.4 RT RT = . % PASS
P=41.4 barg - s
"3 % 0.9 261 260 - - M PASS
Day 3 -
Hi5 Elevated z 261 260 B = & f% PASS
751-900 (KB 0.5 261 260 e E &K% PASS
751-900 cycles 1.3 261 ) g ] o 3
Pttt e 4 60 & 8% PASS
e 1.1 RT RT g : & k% PASS
ay
= A
28 Ambient 34 RT RT . = & k% PASS
901-1050 K& 7.0 RT RT - 2 £ k% PASS
WL 0shny Chen 9.4 RT RT - . £ PASS
P=41.4 barg
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Rock«Laboratory

1145 4+ Report No.: ROCKB202003004-2

sy | DOUEIE | R i
\ X g < and Nut
R0 B B - Stuffing Box Flow Line HE
Static Leak Torque (N'm) ’
Test Segment Temperature Temperature Evaluation
(ppmv) : BREE 1 | BRBE2
) C)
Nut 1 Nut 2
0.7 261 260 - - £k PASS
% 4R Day4 23 261 260 : s 244 PASS
iR Flevated
1051-1200 K& 2.3 261 260 = a 2 F% PASS
1051-1200 cycles At :
P=41.4 barg 2.0 261 260 - - A H% PASS
2.0 RT RT - - & ik PASS
5K Day5 18.6 RT RT % - 1% PASS
i i Ambient
1201-1350 IKAEFH 19.2 RT RT : : £ % PASS
1201-1350 cycles i
P=41.4 barg 27.8 RT RT - - & ¥ PASS
3.0 262 260 - - £r1% PASS
WS Doy h 4.0 262 260 . : £k PASS
i Elevated
1351-1500 (K& 4.1 262 260 = 3 % PASS
1351-1500 cycles A
Pedl 4 barg 3.0 262 260 - - &% PASS
7.3 RT RT - - £ Hs PASS
%‘6 S Mgy & 243 RT RT 16.0 15.7 £ PASS
i & Ambient
1501-1510 {KAEH : g : . - .
1501-1510 cycles 5 ; y
P=41.4 barg S : :
iR 56 4% B Test Results:
RRu TR S f5 At O R
Maximum Allowable 100 ppmv Maximum Leakage o
Leakage Detected A &/
BRI R 2 ST R YHE? Was Packing Leakage Below Allowable? {:: e

i) : ﬁ f@’b

Prepared by:

F#: 5531899

Date:

HiZ:

Reviewed by:

H #:
Date:

A d
Ei; j pprove &G
5 2!‘8‘7’; S iF

Date:
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{45 % 7 Report No.: ROCKB202003004-2
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RA L FLEE Test Result Graph
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Rock« I.aboratory #7443 Report No.: ROCKB202003004-2

{8 Fidsk Photographic record

R 3EE Test Rig

HHEMIE Torque Measurement
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Rock« Laboratory I 744 ¥ Report No.: ROCKB202003004-2
8 Frid3% Photographic record
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Rock Laboratory Jit ' Report No.: ROCKB202003004-2
8 Frid3% Photographic record

WIS 5 RIERLEE Gland follower after test

BB E# Gland flange
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Rock«Laboratory 44 Report No.. ROCKB202003004-2

ff Hid>% Photographic record

RIS S5 HIRAT Stem after test

RN L Stuffing box internal
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Rock I.aboratory 444 3 Report No.: ROCKB202003004-2

BRI E B 4% Packing configuration drawing

I - IR l
£ |e
1
|E
AR
o ek
= =
pm NI
40
X \ 3
X1 1.1 P&l
) - -
o » 6Bl
o0
p=
| T
g |3

****ﬁ%%ﬁ***

***End of report***
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